
 

 BOARD PACKET  

For the Regular Board Meeting of 

Thursday, March 14, 2024 

 

1. AGENDA ...................................................................................................................................... 2 

2. PAYABLES REPORT – FEBRUARY 1, 2023 – FEBRUARY 29, 2023 ................................... 5 

3. BOARD MEETING MINUTES FOR THE FEBRUARY 22, 2024 REGULAR MEETING ..... 9 

4. STAFF REPORT – ORDINANCE NO. 23 – EASEMENT ENCROACHMENT..................... 12 

5. STAFF REPORT – COASTAL HAZARDS MONITORING PLAN ........................................ 19 

6. STAFF REPORT – FREQUENCY OF REGULAR BOARD MEETINGS ............................ 217 

7. STAFF REPORT – DISCUSSION ON GRANTS ................................................................... 218 
[...]
daily maximum mass emission shall be determined using the daily maximum effluent 
concentration limit as Ce and the observed flow rate, Q, in MGD.

[3]  The instantaneous maximum shall apply to grab sample determinations.
[4]  If a Discharger can demonstrate to the satisfaction of the Central Coast Water Board 

(subject to U.S. EPA approval) that an analytical method is available to reliably 
distinguish between strongly and weakly complexed cyanide, effluent limitations for 
cyanide may be met by the combined measurement of free cyanide, simple alkali 
metal cyanides, and weakly complexed organometallic cyanide complexes. In order 
for the analytical method to be acceptable, the recovery of free cyanide from metal 

Montecito Sanitary District 
Regular Board Meeting March 14, 2024 
Page 42 of 240



MONTECITO SANITARY DISTRICT  ORDER NO. R3-2022-0010
WASTEWATER TREATMENT FACILITY NPDES NO. CA0047899

WASTE DISCHARGE REQUIREMENTS   14

complexes must be comparable to that achieved by the approved method in 40 
C.F.R. 136.

[5]  Mass loading limits were calculated using the following formula:
lbs/day = pollutant concentration (mg/L) * permitted flow (1.5 MGD) * conversion 
factor (8.34)

[6]  As defined in Attachment A – Definitions.
[7]  Radioactivity is not to exceed limits specified in title 17, division 1, chapter 5, 

subchapter 4, group 3, article 3, section 30253 of the CCR. Reference to section 
30253 is prospective including future changes to incorporate provisions of federal 
law, as the changes take effect.

Table 4. Effluent Limitations for the Protection of Human Health – Non-
Carcinogens 

Pa
ra

m
et

er

U
ni

t 

30
-d

ay
 

A
ve

ra
ge

 

Acrolein µg/L 20,000
Acrolein lbs/day[1] 250

Bis(2-chloroethoxy) methane µg/L 400
Bis(2-chloroethoxy) methane lbs/day[1] 5.0
Bis(2-chloroisopropyl) ether µg/L 110,000
Bis(2-chloroisopropyl) ether lbs/day[1] 1,400

Chlorobenzene µg/L 51,000
Chlorobenzene lbs/day[1] 640
Chromium (III) µg/L 17,000,000
Chromium (III) lbs/day[1] 210,000

Di-n-butyl phthalate µg/L 320,000
Di-n-butyl phthalate lbs/day[1] 3,900
Dichlorobenzenes[2] µg/L 460,000
Dichlorobenzenes[2] lbs/day[1] 5,700

Diethyl phthalate µg/L 2,300,000
Diethyl phthalate lbs/day[1] 37,000

Dimethyl phthalate µg/L 74,000,000
Dimethyl phthalate lbs/day[1] 920,000

4,6-dinitro-2-methylphenol µg/L 20,000
4,6-dinitro-2-methylphenol lbs/day[1] 250

2,4-dinitrophenol µg/L 360
2,4-dinitrophenol lbs/day[1] 4.5

Ethylbenzene µg/L 370,000
Ethylbenzene lbs/day[1] 4,600

Montecito Sanitary District 
Regular Board Meeting March 14, 2024 
Page 43 of 240



MONTECITO SANITARY DISTRICT  ORDER NO. R3-2022-0010
WASTEWATER TREATMENT FACILITY NPDES NO. CA0047899

WASTE DISCHARGE REQUIREMENTS   15

Pa
ra

m
et

er

U
ni

t 

30
-d

ay
 

A
ve

ra
ge

 

Fluoranthene µg/L 1,400
Fluoranthene lbs/day[1] 17

Hexachlorocyclopentadiene µg/L 5,200
Hexachlorocyclopentadiene lbs/day[1] 65

Nitrobenzene µg/L 440
Nitrobenzene lbs/day[1] 5.5

Thallium µg/L 180
Thallium lbs/day[1] 2.3
Toluene µg/L 7,700,000
Toluene lbs/day[1] 96,000

Tributyltin µg/L 0.13
Tributyltin lbs/day[1] 0.0016

1,1,1-trichloroethane µg/L 49,000,000
1,1,1-trichloroethane lbs/day[1] 610,000

[1]  Mass loading limits were calculated using the following formula:
lbs/day = pollutant concentration (mg/L) * permitted flow (1.5 MGD) * conversion 
factor (8.34)

[2]  As defined in Attachment A – Definitions.

Table 5. Effluent Limitations for the Protection of Human Health – Carcinogens

Pa
ra

m
et

er

U
ni

t 

30
-d

ay
 

A
ve

ra
ge

 

Acrylonitrile µg/L 9.0
Acrylonitrile lbs/day[1] 0.11

Aldrin µg/L 0.0020
Aldrin lbs/day[1] 0.000025

Benzene µg/L 530
Benzene lbs/day[1] 6.6
Benzidine µg/L 0.0062
Benzidine lbs/day[1] 0.000078
Beryllium µg/L 3.0
Beryllium lbs/day[1] 0.037

Bis(2-chloroethyl) ether µg/L 4.1

Montecito Sanitary District 
Regular Board Meeting March 14, 2024 
Page 44 of 240



MONTECITO SANITARY DISTRICT  ORDER NO. R3-2022-0010
WASTEWATER TREATMENT FACILITY NPDES NO. CA0047899

WASTE DISCHARGE REQUIREMENTS   16

Pa
ra

m
et

er

U
ni

t 

30
-d

ay
 

A
ve

ra
ge

 

Bis(2-chloroethyl) ether lbs/day[1] 0.051
Carbon tetrachloride µg/L 81
Carbon tetrachloride lbs/day[1] 1.0

Chlordane[2] µg/L 0.0021
Chlordane[2] lbs/day[1] 0.000026

DDT[2] µg/L 0.015
DDT[2] lbs/day[1] 0.00019

1,4-dichlorobenzene µg/L 1,600
1,4-dichlorobenzene lbs/day[1] 20

3,3'-dichlorobenzidine µg/L 0.73
3,3'-dichlorobenzidine lbs/day[1] 0.0091

1,2-dichloroethane µg/L 2,500
1,2-dichloroethane lbs/day[1] 32

1,1-dichloroethylene µg/L 81
1,1-dichloroethylene lbs/day[1] 1.0

Dichloromethane µg/L 41,000
Dichloromethane lbs/day[1] 510

1,3-dichloropropene µg/L 800
1,3-dichloropropene lbs/day[1] 10

Dieldrin µg/L 0.0036
Dieldrin lbs/day[1] 0.000045

Halomethanes[2] µg/L 12,000
Halomethanes[2] lbs/day[1] 150
2,4-dinitrotoluene µg/L 230
2,4-dinitrotoluene lbs/day[1] 2.9

1,2-diphenylhydrazine µg/L 14
1,2-diphenylhydrazine lbs/day[1] 0.18

Heptachlor µg/L 0.0045
Heptachlor lbs/day[1] 0.000056

Heptachlor epoxide µg/L 0.0018
Heptachlor epoxide lbs/day[1] 0.000023
Hexachlorobenzene µg/L 0.019
Hexachlorobenzene lbs/day[1] 0.00024

Hexachlorobutadiene µg/L 1,300
Hexachlorobutadiene lbs/day[1] 16

Hexachloroethane µg/L 230

Montecito Sanitary District 
Regular Board Meeting March 14, 2024 
Page 45 of 240



MONTECITO SANITARY DISTRICT  ORDER NO. R3-2022-0010
WASTEWATER TREATMENT FACILITY NPDES NO. CA0047899

WASTE DISCHARGE REQUIREMENTS   17

Pa
ra

m
et

er

U
ni

t 

30
-d

ay
 

A
ve

ra
ge

 

Hexachloroethane lbs/day[1] 2.8
Isophorone µg/L 66,000
Isophorone lbs/day[1] 820

N-Nitrosodimethylamine µg/L 660
N-Nitrosodimethylamine lbs/day[1] 8.2

N-Nitrosodi-N-Propylamine µg/L 34
N-Nitrosodi-N-Propylamine lbs/day[1] 0.43

N-Nitrosodiphenylamine µg/L 230
N-Nitrosodiphenylamine lbs/day[1] 2.8

Polynuclear Aromatic Hydrocarbons 
(PAHs)[2] µg/L 0.79

PAHs[2] lbs/day[1] 0.0099
Polychlorinated Biphenyls (PCBs)[2] µg/L 0.0017

PCBs[2] lbs/day[1] 0.000021
TCDD equivalents[2] µg/L 3.5E-07
TCDD equivalents[2] lbs/day[1] 4.4E-09

1,1,2,2-tetrachloroethane µg/L 210
1,1,2,2-tetrachloroethane lbs/day[1] 2.6

Tetrachloroethylene µg/L 180
Tetrachloroethylene lbs/day[1] 2.3

Toxaphene µg/L 0.019
Toxaphene lbs/day[1] 0.00024

Trichloroethylene µg/L 2,400
Trichloroethylene lbs/day[1] 30

1,1,2-trichloroethane µg/L 850
1,1,2-trichloroethane lbs/day[1] 11
2,4,6-trichlorophenol µg/L 26
2,4,6-trichlorophenol lbs/day[1] 0.33

Vinyl chloride µg/L 3,200
Vinyl chloride lbs/day[1] 41

[1]  Mass loading limits were calculated using the following formula:
lbs/day = pollutant concentration (mg/L) * permitted flow (1.5 MGD) * conversion 
factor (8.34)

[2]  As defined in Attachment A – Definitions.
4.1.2. Percent Removal: The average monthly percent removal of CBOD5 and TSS 

shall not be less than 85 percent.

Montecito Sanitary District 
Regular Board Meeting March 14, 2024 
Page 46 of 240



MONTECITO SANITARY DISTRICT  ORDER NO. R3-2022-0010
WASTEWATER TREATMENT FACILITY NPDES NO. CA0047899

WASTE DISCHARGE REQUIREMENTS   18

4.1.3. Dry Weather Flow: The average dry weather effluent flow shall not exceed a 
monthly average of 1.5 MGD.

4.1.4. Total Coliform Bacteria: Effluent total coliform organisms shall not exceed
4.1.4.1. A median of 23 Most Probable Number (MPN)/100 mL as determined from the 

last 7 days of sampling results for which analyses have been completed;
4.1.4.2.  No sample shall exceed 2,300 MPN/100 mL.

4.2. Land Discharge Specifications – Not Applicable

4.3. Recycling Specifications – Discharge Point RCY-001
The Facility does not currently have the capability to produce recycled water, 
however the Discharger has indicated that recycled water production may be 
incorporated into future facility upgrades. As specified below, this Order 
conditionally authorizes the Discharger to act as the producer of recycled (or 
reclaimed) water and to reuse recycled water onsite at the Facility. As specified 
within this Order, the Discharger is responsible for compliance with all applicable 
requirements associated with the production and onsite use of recycled water as 
specified within this Order. The distribution and offsite reuse of recycled water 
produced by the Facility is subject to State Water Board Order No. WQ-2016-0068-
DDW, State Water Board General Water Reclamation Requirements for Recycled 
Water Use, or other applicable permit, dependent on final use.

4.3.1. Reclamation and use of disinfected tertiary treated wastewater shall adhere to 
applicable requirements of CWC sections 13500-13577 (Water Reclamation); 
CCR title 17 sections 7583-7586; title 17 sections 7601-7605; and title 22 sections 
60301-60355 (Uniform Statewide Recycling Criteria).

4.3.2. Recycled water production shall comply with a title 22 engineering report 
approved by the State Water Board’s Division of Drinking Water that 
demonstrates or defines compliance with the Uniform Statewide Recycling Criteria 
(and amendments).

4.3.3. Recycled water shall be disinfected tertiary recycled water, as defined by title 22 
section 60301.230.

4.3.4. Recycled water shall be adequately oxidized, filtered, and subsequently 
disinfected, as defined in title 22 and meets the criteria in either 4.3.4.1 or 4.3.4.2.

4.3.4.1. Recycled water shall be coagulated and passed through natural undisturbed 
soils or a bed of filter media pursuant to the following:

4.3.4.1.1. At a rate that does not exceed 5 gallons per minute per square foot of surface 
area in mono, dual or mixed media gravity, upflow or pressure filtration systems, 
or does not exceed 2 gallons per minute per square foot of surface area in 
travelling automatic backwash filters; and 

4.3.4.1.2. Has a turbidity that does not exceed any of the following:
4.2.4.1.2.1. An average 2 NTU within a 24-hour period;

Montecito Sanitary District 
Regular Board Meeting March 14, 2024 
Page 47 of 240



MONTECITO SANITARY DISTRICT  ORDER NO. R3-2022-0010
WASTEWATER TREATMENT FACILITY NPDES NO. CA0047899

WASTE DISCHARGE REQUIREMENTS   19

4.2.4.1.2.2. 5 NTU more than 5 percent of the time within a 24-hour period; and 
4.2.4.1.2.3. 10 NTU at any time
4.3.4.2. Filtered recycled water shall be passed through a microfiltration, ultrafiltration, 

nanofiltration, or reverse osmosis membrane so that turbidity of the filtered 
wastewater does not exceed any of the following:

4.3.4.2.1 0.2 NTU more than 5 percent of the time within a 24-hour period; and
4.3.4.2.2. 0.5 NTU at any time.
4.3.5. The concentration of total coliform bacteria measured at Monitoring Location 

RCY-001 (after disinfection) shall not exceed the following limits:
4.3.5.1. A median most probable number (MPN) of 2.2 per 100 mL utilizing the 

bacteriological results of the last seven days for which analyses have been 
completed, 

4.3.5.2. An MPN of 23 total coliform bacteria per 100 mL in more than one sample in 
any 30-day period, and

4.3.5.3. An MPN of 240 total coliform bacteria per 100 mL in any one sample
4.3.6. Freeboard shall always exceed two feet in all recycled water storage ponds 

owned or operated by the Discharger.
4.3.7. The Discharger shall discontinue delivery of recycled water to distributors and 

users during any period in which it has reason to believe that the limits 
established in this Order are not being met. The delivery of recycled water shall 
not be resumed until all conditions that caused the limits to be violated have been 
corrected.

4.3.8. Personnel involved in producing, transporting, or using recycled water shall be 
informed of possible health hazards that may result from contact and use of 
recycled water.

4.3.9. All recycled water reservoirs and other areas with public access shall be posted 
with signs in English and an international symbol to warn the public that recycled 
wastewater is being stored or used.

4.3.10. Recycled water systems at the Facility shall be properly labeled and regularly 
inspected to ensure proper operation, absence of leaks, and absence of illegal 
connections.

4.3.11 Recycled water disinfected with chlorine shall have a CT value (chlorine 
concentration time modal contact time) of not less than 450 mg-min/L at all times 
with a modal contact time of at least 90 minutes based on a flow of 0.3 MGD in 
accordance with Section 60301.230(a)(1). Monthly average flow of chlorinated 
recycled water shall not exceed 0.3 MGD or the total monthly demand of the 
users.

Montecito Sanitary District 
Regular Board Meeting March 14, 2024 
Page 48 of 240



MONTECITO SANITARY DISTRICT  ORDER NO. R3-2022-0010
WASTEWATER TREATMENT FACILITY NPDES NO. CA0047899

WASTE DISCHARGE REQUIREMENTS   20

5. RECEIVING WATER LIMITATIONS
5.1. Surface Water Limitations

Receiving water limitations are based on water quality objectives contained in the 
Ocean Plan and are a required part of this Order. These receiving water limitations 
are designed to minimize the influence of this discharge to the receiving water. The 
Discharger shall comply with the below receiving water limitations.

5.1.1. Bacterial Characteristics
5.1.1.1. Water-Contact Standards. Within a zone bounded by the shoreline and a 

distance of 1,000 feet from the shoreline or the 30-foot depth contour, 
whichever is farther from the shoreline, and in areas outside this zone used for 
water contact sports, as determined by the Central Coast Water Board (i.e., 
waters designated REC-1), but including all kelp beds, the following bacterial 
objectives shall be maintained throughout the water column.

5.1.1.1.1. Fecal Coliform. 30-day geometric mean of fecal coliform density not to exceed 
200 per 100 milliliters (mL), calculated based on the five most recent samples 
from each site, and a single sample maximum not to exceed 400 per 100 mL.

5.1.1.1.2. Enterococci. A six-week rolling geometric mean of enterococci not to exceed 
30 colony forming units (CFU) per 100 mL, calculated weekly, and a statistical 
threshold value (STV) of 110 CFU/100 mL not to be exceeded by more than 
10 percent of the samples collected in a calendar month, calculated in a static 
manner using U.S. EPA Method 1600 or other equivalent method to measure 
culturable enterococci.

5.1.1.2. Shellfish Harvesting Standards. At all areas where shellfish may be harvested 
for human consumption, as determined by the Central Coast Water Board, the 
following bacterial objectives shall be maintained throughout the water column.

5.1.1.2.1. The median total coliform density shall not exceed 70 per 100 mL, and not 
more than 10 percent of the samples shall exceed 230 per 100 mL.

5.1.1.3. The “Initial Dilution Zone” of wastewater outfalls shall be excluded from 
designation as kelp beds for the purposes of bacterial standards. Adventitious 
assemblages of kelp plants on waste discharge structures (e.g., outfall pipes 
and diffusers) do not constitute kelp beds for purposes of bacterial standards.

5.1.2. Physical Characteristics
5.1.2.1. Floating particulates and grease and oil shall not be visible on the ocean 

surface.
5.1.2.2. The discharge of waste shall not cause aesthetically undesirable discoloration 

of the ocean surface.
5.1.2.3. Natural light shall not be significantly reduced at any point outside the zone of 

initial dilution as the result of the discharge of waste.

Montecito Sanitary District 
Regular Board Meeting March 14, 2024 
Page 49 of 240



MONTECITO SANITARY DISTRICT  ORDER NO. R3-2022-0010
WASTEWATER TREATMENT FACILITY NPDES NO. CA0047899

WASTE DISCHARGE REQUIREMENTS   21

5.1.2.4. The rate of deposition of inert solids and the characteristics of inert solids in 
ocean sediments shall not be changed such that benthic communities are 
degraded.

5.1.2.5. Temperature of the receiving water shall not be altered to adversely affect 
beneficial uses, as set forth in the Water Quality Control Plan for Control of 
Temperature in the Coastal and Interstate Waters and Enclosed Bays and 
Estuaries of California (Thermal Plan).

5.1.3. Chemical Characteristics